
20

26

20

26

93

26

20

93
30

89

30

93

95

15

84

86

9115
84

95

12

95

95

IDAHO
FALLS

POCATELLO

TWIN FALLS

BOISE

LEWISTON

COUER D'ALENE

SANDPOINT

McCALL

STANLEY

SALMON

ARCOSUN VALLEYCALDWELL

NAMPA

BONNERS FERRY

AMERICAN FALLS
ABERDEEN

W WASHINGTON AVE

W CENTRAL AVE

M
A

IN
 S

T

E CENTRAL ST

FREMONT AVE

W BOISE ST

S
 2

N
D

 S
T 

E

EXPERIMENT  S
TA

TI
ON R

D

E BOAT DOCK RD

W
 S

TA
TE

 H
W

Y 39

N
 3

R
D

 W
 S

T E BINGHAM ST

S
 5

TH
 S

T 
E

S
 7

TH
 E

E LINCOLN AVE

S
 4

TH
 S

T 
W

W CASSIA AVE

W 1700 S

E CUSTER AVE

ELMORE AVE

ONEIDA AVE

BOISE AVE

BEACH RD

C
O

V
E

R
 S

H
E

E
T

G-001J:
\2

22
03

2 
A

B
E

R
D

E
E

N
 W

W
 IM
[...]
required effluent limits.  The coagulant dosing system will be supplied by the Installation

Contractor. If, during the one-year guarantee period, the filter system fails or does not meet

any of the specified requirements or test criteria herein, the Vendor shall correct such

deficiencies as may be necessary to meet these requirements and criteria at no additional

cost to the Owner.

PART 2 - PRODUCTS

2.1 MANUFACTURERS

A. Parkson

B. Nexom

C. WesTech

D. Or approved equal

2.2 GENERAL

A. All structural steel shall conform to "Standard Specifications for Structural Steel of the

A.S.T.M."

B. An effluent weir shall be provided to control the water level over the media.

C. All equipment shall be designed for continuous, twenty-four hour operation, and all parts

of the mechanism shall be amply proportioned for all stresses, which may occur during

fabrication, erection, and operation.

D. All anchor bolts shall be Type 316 stainless steel and shall be sized by the Vendor.  The

Installation Contractor shall provide and install the anchor bolts in accordance with the

Vendor instructions.



CITY OF ABERDEEN  

WWTP IMPROVEMENTS PRE-PURCHASE 222032-001 

UPFLOW MOVING BED FILTER  46 61 27 - 4 

E. All filter wetted parts shall be 304 or 316 stainless steel, FRP, or PVC.  No carbon steel 

shall be allowed in the filters.  All stainless steel shall be passivated.   

2.3 UPFLOW MOVING BED FILTER 

A. Materials of Construction 

1. Basin     Concrete, FRP, or 304 SS 

2. Filtrate trough (if applicable)  FRP or 304 SS 

3. Bottom hopper cones   FRP or 304 SS 

4. Feed distribution radials   FRP or 304 SS 

5. Reject compartment   FRP or Injection Molded Plastic 

6. Washer rings    PVC or Injection Molded Plastic 

7. Reject weirs    FRP or Injection Molded Plastic 

8. Distribution cones   FRP of 304 SS 

9. Airlift pipes    HDPE or PVC 

10. Airlift housing    FRP or 304 SS 

11. Airlift panel    304 SS 

12. Nuts, bolts, fasteners   304 SS 

13. Anchor bolts    304 SS  

B. FILTER TANK 

1. Each filter shall be self-contained in an open-top concrete tank sized by Vendor. 

Vendor shall produce dimensioned layout drawings of the filters with all sections 

needed to estimate concrete volumes, if applicable. 

C. AIRLIFT 

1. The sand cleaning system shall be capable of continuous or intermittent 

backwashing and internally redistributing the granular media to the top of the sand 

bed an average of 4-8 times per 24 hours.  The airlift shall be supplied with an 

external air feed line to supply the pressurized air to the injection point.  The feed 

line shall be protected from the abrasive movement of the media both inside the 

airlift and outside within the filter bed.   



CITY OF ABERDEEN  

WWTP IMPROVEMENTS PRE-PURCHASE 222032-001 

UPFLOW MOVING BED FILTER  46 61 27 - 5 

D. COUNTER-CURRENT WASHBOX 

1. The filter system shall be furnished with a washbox assembly of fiberglass or 

injection molded plastic construction with an adjustable weir.  The cross-sectional 

area of the counter-current washbox shall be sized to assure sufficient velocity of 

up-flowing water to transport separated solids into the wash chamber and over the 

reject weir and ultimately out through the reject line.  The washbox geometry shall 

be optimized for separation of solids rejected from the filter media. 

E. FILTER MEDIA  

1. The filter media shall be furnished by the Filter Manufacturer and shall be of high 

quality silica sand in accordance with the American Water Works Association 

Standard for Filter Materials AWWA/ANSI B-100 (latest edition).  The Filter 

manufacturer shall deliver the sand to the Site, and the Installation Contractor shall 

install the filter media per the Filter Manufacturer’s instructions. 

F. FEED CHAMBER  

1. Each filter shall be furnished with a central feed chamber designed to distribute the 

influent water directly into the media.  The feed chamber shall have capacity to 

distribute the influent at least 60” below the top of the media.  The feed chamber 

shall have a central protector tube to house, support and protect the airlift feed 

pump and compressed air feed line from damage due to abrasion.  This central 

protector tube shall extend from the top of the filter bed down through the feed 

chamber to the recessed chamber in the lower cone.  The feed chamber shall also 

incorporate support devices to the side wall, if applicable.  The feed chamber shall 

be permanently attached and centered on the lower end to ensure that the system 

remains properly located at all times.  The feed chamber shall be constructed of 

fiberglass or 304 SS. 

G. HEAD LOSS INSTRUMENTATION 

1. The Head Loss Indicator Gauge shall be coupled directly to the influent feed 

channel of the filter and extend above the top of the filter cell. The Head Loss 

Indicator Gauge shall be marked with an easily readable clear rule indicating the 

differential pressure (DP). 

2. Head Loss shall also be monitored with a pressure transmitter directly to the 

influent feed of the filter system.  Transmitter signal shall land in the Air Control 

Panel and the signal made available to the plant PLC (by Installation Contractor).  

H. AIR CONTROL PANEL WITH AIR BURST SYSTEM 

1. The filter system shall be furnished with a NEMA 4X operators control panel 

equipped with manufacturer’s standard equipment, including airflow regulation, 

flow monitoring/control valves, normal operation and adjustable duration 

airbursting (where applicable) solenoids and all other controls necessary for 

operation of the filter’s airlift.  A signal from the plant SCADA system shall be 

received to operate the system.   



CITY OF ABERDEEN  

WWTP IMPROVEMENTS PRE-PURCHASE 222032-001 

UPFLOW MOVING BED FILTER  46 61 27 - 6 

2. All analog and digital signals from flow or level instrumentation in the Air Control 

Panel shall be available to the plant PLC via terminal contacts. 

3. Where filter cells are intended to be operated in a lead/lag type configuration, the 

Vendor shall provide a control narrative for system integration through the plant 

PLC.  Solenoid valves shall be included in the Vendor’s scope, as well as sufficient 

instrument air in the air compressor system, to operate Installation Contractor-

supplied pneumatic control valves to each filter cell. 

I. AIR SYSTEM 

1. The Filter Manufacturer shall furnish an air compressor unit to pressurize the 

pneumatic system.  The duplex air compressor unit shall be provided with two 

each, two-stage compressor pumps.  The air tank shall be an ASME Code receiver 

rated at a minimum of 200 psig.  The system shall be complete with two (2), 460 

V/3P/60 Hz powered, 2-stage compressor pumps; air cooled aftercooler; loadless 

starting; low oil shutdown switch; pressure gauge; safety valve; intake air filter; 

pressure switch; manual and automatic receiver blowdown and shut off valves; 

vibration pads for mounting; and complete startup kits.  The Vendor shall size the 

air compressor. 

2. A refrigerated-type air dryer shall be provided and sized by Vendor.  Power shall 

be 115V/1P/60 Hz.  The air dryer shall be provided with a pre-filter.  

3. The Vendor shall provide a duplex alternating control panel.  The panel shall 

include motor starter for the two compressor motors and thermal overloads.  

Circuit protection and disconnects shall be by others. 

J. SPARE PARTS 

1. Filter Equipment:  The Filter Manufacturer shall provide the following spare parts 

for the airlift pumps and control panel (one each): 

a. Spare airlift 

b. Regulator - air control panel. 

c. Air flow indicator and control valve - air control panel. 

d. Air filter element – air control panel. 

e. One intake air filter and one oil change for the air compressor. 

PART 3 -  EXECUTION 

3.1 INSTALLATION 

A. General:  The Installation Contractor shall install structures, filter equipment, filter media, 

piping and valves in conformance with the Manufacturer's recommendations. 



CITY OF ABERDEEN  

WWTP IMPROVEMENTS PRE-PURCHASE 222032-001 

UPFLOW MOVING BED FILTER  46 61 27 - 1 

SECTION 46 61 27 – UPFLOW MOVING BED FILTER 

PART 1 -  GENERAL 

1.1 SCOPE OF WORK 

A. Vendor shall furnish and place into satisfactory operating condition a complete filtration 

system as specified herein. Filters shall be provided with all required equipment, and 

filtration media.  Filters shall be modular and will be installed in concrete basins.  The 

Installation Contractor shall install all structures including any required wall thimbles and 

external piping.   

B. The Vendor shall size the filter equipment to meet the performance specifications below.  

The filter systems shall be designed so that the peak flow can be treated with one unit 

offline.   

C. Air compressor:  Vendor shall provide a compressed air system sized to deliver sufficient 

air to each airlift for backwashing, as well as any ancillary air requirements for the system, 

including pneumatic actuation of valves.  The compressed air system shall include a dual 

air compressor with reservoir, air dryer, compressed air control panel, air panels for the 

control of air to the air lifts, and valves.  The Installation Contractor shall install the air 

system and provide and install the interconnecting piping. 

D. Vendor can provide more than one proposal (for different configurations or materials) at 

the time of bid. 

E. The Installation Contractor shall provide two chemical dosing systems with associated 

mixing and flocculation – an alum system for phosphorus coagulation, and a caustic soda 

system for pH adjustment (downstream of the filters). Where necessary, a polymer dosing 

system shall also be provided by the contractor. The chemical, mixing and flocculation 

systems shall meet the Filter Vendor’s requirements subject to the Engineer’s approval. 

1.2 DESIGN REQUIREMENTS 

A. Influent Design Criteria:  Clarified secondary effluent will be provided to the sand filter 

system with the following flow and water quality: 

1. Average Daily Flow:      0.36 MGD 

2. Max Month Flow:      0.50 MGD 

3. Peak Day Flow:       0.67 MGD 

4. Peak Hour Flow:      1.73 MGD 

5. Max Total Suspended Solids (from clarifier effluent):  30 mg/L 

6. Total Phosphorus:      2 mg/L* 



Revision 0 January 16, 2024

DESIGN 
CALCULATIONS
ABERDEEN ID



 

 

 

 
123.13670 ABERDEEN IDAHO DESIGN STUDY 2 

 

 

Project Overview 
Nexom is pleased to provide a Blue PRO® Reactive Filtration system for Aberdeen, Idaho. 

The submitted system design includes the following benefits: 

· Nexom’s Blue PRO Reactive Filtration system, validated by decades of operation in 

dozens of wastewater plants in North America.  

· Minimizes chemical-related CAPEX and OPEX with chemicals injected in the filter 

inlet header prior to distribution.  

· Air-actuated control on filter inlet valves allowing for filter duty cycling that minimizes 

air, power usage and generated backwash. 

· Nexom’s system is designed to allow the PLC to automatically duty cycle the filter 

cells to minimize operator effort and oversight. This allows the standby cell to maintain 

run hours consistent to the other filters and be available in a wetted and ready state. 

This automation requires only that the contractor include actuators with his inlet valve 

for Nexom’s control.  

Nexom’s Blue PRO system will allow Aberdeen to comply with its phosphorus and TSS 

residual requirements for years to come.  

 

 

  



123.13670 ABERDEEN IDAHO DESIGN STUDY 3

Flexibility 

Reactive Filtration branded as the Blue PRO® process utilizes a patented reactive filtration 

process within Centra-flo® continuous-backwash media filter to accomplish low levels of TSS, 

phosphorus, and many other trace elements. With the efficiency of reactive filtration, Blue 

PRO® uses 30% less chemical than comparative technologies for ultra-

low phosphorus results, thereby also producing less chemical sludge. 

Reactive Filtration is a patented process where Nexom holds 

the exclusive license to this technology. USRE44,570 

describes reactive filtration as adding a metal salt reagent to 

water in sufficient quantity and concentration to allow 

precipitation reactions between the metal salt reagent and 

a dissolved contaminant in the water to go to at least near 

completion and to leave unreacted metal salt reagent in the 

water; inducing turbulence in the water; and then flowing the 

water through a bed of moving filter media, wherein unreacted 

metal salt reagent in the water reacts with the filter media to 

generate a reactive metal oxide or hydroxide coating on the fillter 

media…

Nexom’s bid included all patent royalties for the proven Reactive 

Filtration technology.

The filter system has the added capability to be operated in a completely manual mode 

independent of the PLC in case of maintenance activities. Simple step-by-step instructions 

are included in the Blue PRO O&M manual. 

Process 
Narrative



 

 

 

 
123.13670 ABERDEEN IDAHO DESIGN STUDY 4 

 

 

Complexity of Operation 

Nexom’s design approach to Aberdeen’s wastewater challenges is to provide a process that 

is reliable, simple, and cost effective to operate. The system is completely automated, and 

operators’ regular oversight include only daily rounds. There are no mechanical components 

in the filter, so regular maintenance of the pneumatic system is the only mechanical 

maintenance requirement.  

Total Phosphorus (TP) Removal. Nexom has technologies that are regularly implemented 

for phosphorus removal across North America. Whereas all its technologies are effective 

chemical phosphorus removal solutions when applied properly, they use different 

mechanisms leading to differences in contact efficiency. The provided Blue PRO® process 

uses a continuously regenerated adsorptive substrate and is capable of high contact 

efficiency and achieving residuals as low as 0.01 mg/L TP. The owner has the opportunity to 

realize chemical OPEX savings while using a proven technology for phosphorus and solids 

separation when phosphorus requirements are less stringent. 

Control Methodology  

A complete process flow diagram/P&ID is included with Nexom submittals and its general 

arrangement drawings.  

The reactive filtration cycle starts with influent water distributed across the cross-sectional 

area of the filter at the bottom of the media column. Water flows upward, carrying hydrous 

metal oxide (HMO) and coating the media with it. Media now covered by HMO coating attracts 

and reacts with the phosphorus and metals while moving downward by gravity in a 

countercurrent flow to an airlift pump. The filtered water floods the vessel, activates a level 

switch and exits over an effluent weir at the top of the filter. The airlift transports the TSS and 

the phosphorus- or metals-laden media up into the washbox where the discharged HMO 

coating and adsorbed contaminants are separated from the media. Water velocities in the 

washbox are carefully designed to carry away the contaminants while allowing the media to 

fall to the filter bed. The cycle restarts with freshly scrubbed media from the washbox 

recoated with HMO (regenerated) as the continuous influent flows upward. 



 

 

 

 
123.13670 ABERDEEN IDAHO DESIGN STUDY 5 

 

 

The BluePRO® Reactive Filtration process overcomes 

a critical process obstacle of achieving efficient 

phosphorus and contaminant removal by providing 

a very large reactive surface area within the media 

bed, resulting in guaranteed contact of 

contaminant with HMO and its high adsorptive 

capacity.  

Waste HMO, phosphorus, and solids are removed 

from the filter through the backwash or reject 

stream. Recycling this backwash upstream provides 

the added benefit of phosphorus pre-treatment in 

primary or secondary treatment systems, further 

guaranteeing the achievement of the effluent phosphorus 